
12
13
14

2-M10热熔钻

6

8
9

10
11

5

7

4
3
2
1

15
16
17
18

19
20

21
22

23

LD9091 StandingCalf Machine

Loading order:

1. Install0100 door group and 0800 bottom connection

assembly

2. Install0100 door group and 0500 base assembly

3. Install0500 base assemblyand 1400 supportassembly

4. Install0300 rear supportgroup and 1400 supportassembly

5. Install0300 rear supportgroup and 0400 connection

assembly

6. Install0400 connectioncomponentsand a 0600 Lower active

component

7. Install0100 door group and 0200 active components0700

upper activecomponent

8. Installthe 0200 active componentand the active component

on the 0700

9. Install0500 base assemblyand 1300 stainlesssteel plate

10. Install0200 active componentsand 1000 mats

No

QTY

23 4

22 2

21 1

20 4

19 10

18 6

17 1

16 1

15 1

14 4

13 4

12 6

11 8

10 10

9 10

8 10

7 4

6 2

5 8

4 4

3 4

2 4

1 4

1

1

1

4

1

2

1

1

1

1

1

1

1

1

Draw No

Draw No

M8*70semicirclehead screw hexagon

M12*80hexagonbolt

Counterweightbolt

M6*8 cross semicircularhead screw

Shock pad

8 Washer

M8 lock net

M8*35Socketcap screw

Universaljoint

M12*25 Socket cap screw

Foot pad

M12 lock net

12 Washer

12 Washer

M12*20hexagonbolt

30Screw cap

M10 lock net

Tubeplug 50*100

10 Washer

M10*45Socketcap screw

M8*20semicirclehead screw hexagon

Shaftend cap

Nylonsleeve50* 25*20

1400 Supportassembly

1300 Stainlesssteel plate

1200 Nylonsleeve

1100 Nyloncolumn

1000 mat

0900 Axis

0800 Bottom connectionassembly

0700 Upper active component

0600 Lower active component

0500 Base assembly

0400 Connectioncomponent

0300 Rear supportgroup

0200 Active component

0100 Door group

LD9091 StandingCalfMachine



LD9091  Standing Calf Machine

 No Name QTY Installation steps:

37 M8*70semicircle head screw hexagon 4 1. Install 0100 door group and 0800 bottom connection assembly

36 M12*80hexagon bolt 2 2. Install 0100 door group and 0500 base assembly

35 Counterweight bolt 1 3. Install 0500 base assembly and 1400 support assembly

34 M6*8 cross semicircular head screw 4 4. Install 0300 rear support group and 1400 support assembly

33 Shock pad 10 5. Install 0300 rear support group and 0400 connection assembly

32 ∅8 Washer 6 6. Install 0400 connection components and a 0600 Lower active component

31 M8 lock net 1 7. Install 0100 door group and 0200 active components0700 upper active 
component

30 M8*35Socket cap screw 1 8. Install the 0200 active component and the active component on the 0700

29 Universal joint 1 9. Install 0500 base assembly and 1300 stainless steel plate

28 M12*25 Socket cap screw 4 10. Install 0200 active components and 1000 mats

27 Foot pad 4

26 M12 lock net 6

25 ∅12 Washer 8



24 ∅12 Washer 10

23 M12*20hexagon bolt 10

22 ∅30Screw cap 10

21 M10 lock net 4

20 Tube plug 50*100 2

19 ∅10 Washer 8

18 M10*45Socket cap screw 4

17 M8*20semicircle head screw hexagon 4

16 Shaft end cap 4

15 Nylon sleeve 50*∅25*20 4

14 1400 Support assembly 1

13 1300 Stainless steel plate 1

12 1200 Nylon sleeve 1

11 1100 Nylon column 4

10 1000 mat 1



9 0900 Axis 2

8 0800 Bottom connection assembly 1

7 0700 Upper active component 1

6 0600 Lower active component 1

5 0500 Base assembly 1

4 0400 Connection component 1

3 0300 Rear support group 1

2 0200 Active component 1

1 0100 Door group 1


